
Group: 4LD

Engine: 4LD 640   Drawing: F

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

  1 9043.037 FUEL TANK CAP 1

  2 1200.015 O ring 137 for filler oil cap 1

  3 8101.070 fuel tank 1

  4 7565.007 washer diam. 8 2

  5 1770.007 bolt M 8 X 1,25 X 30 2

  6 5400.046 rubber sheathing 1

  7 7565.007 washer diam. 8 1

  8 1770.042 bolt M 8 X 1,25 X 10 1

  9 «–––––» filler 0

 13 7265.008 connection 1

 14 3617.016 clamp 1

 15 «–––––» high press.pipe 0

 15a 9370.009 high press.pipe 1

 16 «–––––» gasket 0

 19 6578.013 injection plunger (for injection pump 6590.033 - no longer avai 1

 19 6578.205 plunger for rewind starting for injection pump 6590.263 1

 20 9672.013 delivery valve 1

 21 1200.031 rubber oil seal 1

 22 8335.029 washer seal 1

 23 7470.003 filler 1

 24 5755.034 valve spring 1

 25 «–––––» bleeding pipe 0

 25a 9571.204 bleeding pipe mm 330 1

 26 «–––––» union 0

 26a 7301.155 union 1

 27 «–––––» gasket 0

 29 3240.163 nut M  8 2

 30 5575.006 spring 1

 31 3930.019 cup 1

 32 1200.268 rubber oil seal 1

 33 4670.060 copper gasket diam.12 1

 34 4760.015 valve gasket 1

 35 4670.060 copper gasket diam.12 1

 36 1901.031 union bolt M 12 1

 37 4775.196 gasket 1

 38 1901.171 deaeration plug 1

 39 6615.015 nozzle-holder 1

 39a «–––––» nozzle-holder Stanadyne - see Pos. F 39 0

 40a 6531.425 nozzle 1

 41 «–––––» locking nut 0

 42a 6780.086 stud M 8 X 65 (77) 2

 43 2175.009 fuel filter cartridge 1

 43 3730.015 FUEL FILTER 1

 44 4490.017 gasket 1

 45 4430.071 gasket 1

 46 3240.018 nut M 8 2

 47 7565.007 washer diam. 8 2

 48 7625.012 washer diam. 8,4 2

 49 3526.082 spacer 2

 50 1770.011 bolt M 8 X 1,25 X 40 2

 51 9732.074 screw M 8 X 20 3

 52 «–––––» no longer available 0

 54 1580.016 bushing 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 4LD

Engine: 4LD 640   Drawing: F

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

 55 771R.001 washer diam. 5,3 1

 56 «–––––» copper gasket 1,50 0

 56 4670.009 copper gasket 0,50 1

 56 4670.010 copper gasket 1,00 1

 57 7980.020 cup 1

 58 4850.009 guide 1

 59 6590.263 INJECTION PUMP 1

 60 «–––––» ring 0

 61 2605.033 filter cover 1

 62 1760.162 bolt 1

 63 1202.052 rubber oil seal 1

 64 3630.008 clamp 1

 65 9375.274 hose from gear side tank to inj.pump (mm 142) 1

 66 5625.002 spring 1

 67 «–––––» spring retainer bottom - see Pos. F 59 0

 70 6230.068 pin 1

 71 7215.017 tappet 1

 72 4580.001 gasket 0,10 1

 72 4580.008 gasket 0,50 1

 72 4580.012 gasket 0,30 1

 72 4580.039 gasket  0,05 1

 73 6230.069 pin 1

 74 2800.003 cotter pin 1

 75 3790.070 flange 1

 78 3615.092 fuel tank clamp 1

 79 9600.057 rubber spacer 4

 80 8865.053 support 1

 81 3206.019 nut 2

 83 9732.016 screw M 6 X 40 2

 84 1557.019 drilled block 2

 85 1557.020 threaded block 2

 86 8101.066 fuel tank 1

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 4LD 640  Drawing: F

printed by LOMBARDINI:   11/08/2010


